M 900 PartsList

parts no. description g'ty |partsno. description 't
1{Main Frame 1 43|Plastic Brake Bass 1
2|Rear Ground Tube 1 44{Bolt M8*P1.25*20L 1
3|Groung Tube Fixed Bolt 4 45(Sleave Bmm* 11mm* 121 1
4|Washer 4 46|Nut M8*P1.25 1
5[Nut 4 47| Screw M5*P0.8*6L 2
6|Front Ground Tube 1 48| SleeveBmm* 15L 1

7 R/L |Pedal 1 49| Screw M5*P0.8* 15L 8
8|V Block 2 50| Screw M8*P1.25*8L 1
9|Bottle Cage 2 51|Left Inner Cover 1

10|Bottle cages fixed screw 4 52|Left Out Cover 1
11|Handle Bar 1 53|PU Moving Whedl 2
12|Handle Bar and Seats Lock Lever 2 54|Front Ground Tubes End Cap 2

Spring Washer 2 55|Bearing 60827 4
13|Bottom Plate For Saddle Slider 1 56|Nut 8*30L W/M6*P1.0 2
14(Stem 1 57|Nut M6*P1.0*12L 2
15| Seat Post 1 58|Rear Ground Tubes End Cap 2
16[Saddles Slider 1 59|BB Axles Bearing SKF 600422 2
17|Saddle 1 60| Sleeve 240D*20.11D*27L 1
18|Lock Lever For Stem And Sesat 2 61|B.B Axle 25mm*20mm*128L 1
19[Set Screw M6*P1.0*8L 2 62L |Left Crank 175L 1
20| Plastic Seal cover 2 62R|Right Crank 175L 1
21|Axles Adjust ScrewM6* P1.0*95L 2 63| Flange Nut 2
22|POP Cover 2 64|Dusty Cover 2
23| Plastic Sleeve 4 65|Lock Nut M20*P1.0 1
24|Stem & Seat Post End Cap 2 66| Spring Washer 4
25|Bottom Plate for Handle Bar 1 67|Bolt M10*P1.5*15L 4
26|Safety Bolt 1 68| Pulley 265mm*5PK* 21T 1
27|Adjust Knob 1 69|Right Out Cover 1
28|Moving Part 20 OD*34L 1 70|Right Inner Cover 1
29|Lock Nut 3/8" *16t*6T 1 71| Screw M5*P0.8* 10L 2
30[Nut 2 72|0ut Alloy Ring of Fly Whed 1
31| Washer18mm*8.5mm* 1.5t 2 73|Inner Cast Iron Fly Whed 1
32| Spring 18mm*2mmD*65L* 9 1 74|Sleeve For BB Axle 1
33|Stud 12.7mm*160L 1 75|Bearing for Fly Whed SKF 620327 2
34|Nylon Plug 1 76|Nut M17*P1.0*8t 2
35[Nut 1 77|Fly Whed's Axle 1
36|Brake set adjuster 1 78| Screw M5*P0.8*6L 5
37|Nut M8*P1.25 1 79|Nut M12*P1.25 2
38|Brake set Fix Bracket 1 80| Washer 27mm* 13mm* 3t 2
39| Washer 2 81|Nut3/8"*16t*6T 2
40| Screw M6*P1.0* 15L 2 82|Rear Ground Stablize Adjuster 2
41{Magnetic Side Cover 2 83|Bdt 5PK 1
42|Magnetic 6




M900 Diagrams




